
 



Note: Prior to plow assembly, park vehicle 
on level grade and install plow mount 
receiver (sold seperately). Clearance under 
receiver should measure between 8 to 16 
inches above grade.

b) Push set collar tight against receiver – 
hold and tighten set screw with 3/16” allen 
wrench.

• Ft. lb. torque wrench 
• Impact or ratchet with 9/16” and 
3/4” socket 
• Drill with 3/16” and 5/16” drill bit

• #3 Phillips driver bit
• Box wrench 3/4”
• Open wrench 5/16”
• Allen wrench 3/16”

Tools Needed (plow assembly):
• 2 short pcs. of 2 x 4 blocking
• Bubble level
• Protective eyewear



End Plate Blade Marker

Slide Hinge

Top 
Section of 
Aluminum 
BladeBottom 

Section of 
Aluminum 
Blade

Rubber Blade

Box End
b) Slide end of rubber edge with matching 
     channel in bottom half of aluminum  
     blade and center on bottom half.

c) Turn bottom half of blade over and set it on wood blocks, 
     one at each end as shown. Take top half and connect  
     tongue and groove joint with bottom half. Slide top half  
     until centered with bottom half of blade.

b) When both hinges are properly aligned – 
they should measure 22 1/2” apart.



a) Turn 3/8” x 3/4” hex bolts with flat washer into nuts 
     on top section of blade and leave loose. Turn 3/8” x 
     3/4” hex bolts into nuts on bottom section of blade 
     and leave loose.



a) Hang blade on push frame in the transport position and insert key hole 
    pins with tether cord attached.

a) At bottom of blade, check to make sure rubber edge is centered, then  
    drill a 3/16” pilot hole at factory mark in v-groove (4 locations) – drill  
    only through first layer of aluminum and into rubber. Repeat this drilling  
    procedure for three remaining marks.

b) c) Turn 3/8” x 3/4” bolt into other hole 
on handle and thread to nut in 
channel. Handle should be flush 
with blade edge. Then tighten both 
bolts on lift handle. Repeat at other 
end.



b) Tighten all bolts until rubber begins to compress 
     to blade. Insert a 5th bolt to tighten bottom of  
     rubber to bottom of end plate. Use flat washer  
     and lock nut.



(* Indicates additional 3/8” bolt on 96” long blades only)

Rubber Blade
#40730

Lock Nut 3/8”
#70401

Flat Washer
#10185

Rubber Box End
#70759Bolt, 3/8” x 1 3/4”

#60642

3/8” x 2-1/2” Self 
Threading Bolt
#30502

Metal End Plate
#50514

Square Nut
#10172

Blade Marker Kit
#40685

3/8” x 3/4” Bolt
#10183

Flat Washer
#10185

3/8” x 3/4” Bolt
#10183

Slide Hinge
#60291

Lift Handle
#10573

Keyhole Pin w/ Tether Cord
#60693

Swivel Pin #20608

Lock Nut #50409
With 4 Flat Washers #50474

Interceptor Angle 
#30604

Hitch Pin w/R-Pin 
#10597

Set Collar 
#50616

Keyhole Push 
Frame #50616

Front Mount Varies 
By Vehicle Model

Leveling Shim  
#60693

1/2” x 4” Bolt #60648
With 4 Flat Washers #50474

(*) See Below

(*) 

#14 Ph. Hd. Self Drilling 
Screw #10914

3/8” Self Threading Bolt 
#10893

3/8” x 3/4” Bolt #10185 
With Flat Washer #10185

3/8” Self  
Threading Bolt 
 #10893

  SNOWSPORT UTILITY PLOW SNOW PLOWS

http://www.carid.com/snowsport/
http://www.carid.com/snow-plows.html
http://www.carid.com/snowsport/

